GUIDELINE FOR USING INTRANASAL DIAMORPHINE (10mg)
TO BE USED IN CONJUNCTION WITH EMERGENCY DEPARTMENT PAIN GUIDELINES
Indications:

To be included as part of the first-line treatment of severe pain in a child (without i/v access). For example, in children with pain secondary to:

· Clinically suspected limb fractures

· Painful/distressing burns
Contraindications:

· Need for immediate iv access (use parenteral morphine) 

· Age < 1 year (or weight < 10kg)

· Significant head injury

· 
Significant nasal trauma

· Blocked nose or upper respiratory tract infection

· General contraindications/sensitivity to diamorphine or morphine use.
Protocol:
1. Weigh the child in kg, transfer to resuscitation area (if not already done), monitor O2 sats

2. Prescribe diamorphine via intranasal route (in mg) based on child’s weight (see chart – round to nearest weight; final dose=0.1mg/kg) and use chart (below) to determine the volume of water to add to a 10mg diamorphine ampoule. Mix well.
3. Draw up 0.2 mls (0.1mg/kg) of the resultant solution into a 1ml syringe and discard the rest (following controlled drugs procedure)

4. Gently tip child’s head and instill 0.1ml into each nostril (total of 0.2mls in drops). Occlude the other nostril after each 0.1ml and ask the child to sniff.
5. Don’t forget to give supplementary oral analgesia (if not contra-indicated) and that the child may need ongoing i/v analgesia once the initial pain is controlled
6. Intranasal diamorphine is usually effective within 5-10 minutes but allow up to 20 minutes for maximal pain control
7. Continue 02 sats monitoring for 1 hour post administration. Analgesic effect lasts up to 4 hours. Providing the child is stable, they can be transferred elsewhere within the department for ongoing monitoring once diamorphine has been administered.

GUIDELINES FOR MAKING UP INTRANASAL DIAMORPHINE SOLUTION:
Dilute 10 mg of diamorphine powder with the specific volume of sterile water:

	Weight (kg)
	Volume of sterile water to be added
	Final dose in mg (in 0.2mls)

	10
	2 ml
	1mg

	11
	1.8 ml
	1.11mg

	12
	1.7 ml
	1.18mg

	14
	1.4 ml
	1.43mg

	16
	1.2 ml
	1.67mg

	18
	1.1 ml
	1.82mg

	20
	1.0 ml
	2mg

	25
	0.8 ml
	2.5mg

	30
	0.7 ml
	2.86mg

	35
	0.6 ml
	3.33mg

	40
	0.5 ml
	4mg

	≥50
	0.4 ml
	5mg
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